PARTS BOOK

144444444
'rl

QI Wl.lv B

Chenille

Automatic
€mbroidery Machine

PME-051101

SUNSTAR PRECISION CO., LTD.




Machine Layout

@6 O
. ] ?
T eoes YY) YY) YY) YY) rYYY |
] e I Eﬁ
- - - - - - ®
— [ H = = = == = =i i‘IJ__® e | —
| : |
1 ® @ @ dadddd dddddd f AAAAAE AA3344 0 Ad4444 444444 @@@
= ! = =
(&]

A. Machine Body Ass' y G2. Arm lI(Chenille) O. Y-Axis Drive System

B. Work Table H. Thread Cutting Drive System P. Bar Switch

C1. Thread Stand [1. Color Change System Q. Frame

C2. Thead Stand(Chenille) 2. Color Change Set (Chenille) R. Main Controller

D. Main Drive System J. Wiper Set S. Operation Box

E1. Bed K. Head T. Bobbin Winder

E2. Bed(Chenille) L1. Thread Tension Unit U. Thread Release

F1.Arm | L2. Thread Tension Unit (Chenille) V. Lubrication

F2. Arm I(Chenille) M. Sub-Control

G1.Amll N. X-Axis Drive System




®

CONTENT

¥ WAL SEROR AMHdone WirdE A58t
(This is a parts book. It cannot be used as a manual. )

<l<l-I-Flol-lol=k=Is == IS k== el fel= s i< o ks 2] -1 -

Machine Body Ass’y 7
Work Table 9
Thread Stand 11
Thread Stand (Chenille) 13
Main Drive System 15
Bed 19
Bed (Chenille) 21
Arm | 25
Arm 1 (Chenille) 29
Arm I 31
Arm 2 (Chenille) 33
Thread Cutting Drive System 35
Color Change System 37
Color Change Set (Chenille) 39
Wiper Set 41
Head 45
Thread Tension Unit 47
Thread Tension Unit (Chenille) 49
Sub-Control 51
X-Axis Drive System 53
Y-Axis Drive System 55
Bar Switch 59
Frame 61
Main Controller 63
Operation Box 67
Bobbin Winder 69
Thread Release 71
Lubrication 73




Machine Body Ass'y




Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
A-001 GP-010312-00 Brand Mark 1 A-041 GP-008625-01 Cable Cover(L-1) 1
A-002 02002SC-7119 Pluss Screw (M4+L8) 4 A-042 GP-008626-01 Cable Cover(L-2) 1
A-003 02017PM-A001 CABLE RING 25 A-043 GP-008627-01 Cable Cover(L-3) 1
A-004 02033CW-A001 Leveling Base Ass'y 4 A-044 GP-008628-02 Cable Cover(L-4) 1
A-005 02330CW-A001 Leveling Base 4 A-045 20041EL-T121 Noise Filter 1
A-006 02335RB-A001 Body Level Base Rubber (New) 4 A-046 20042SC-9134 Plus Screw (M4*L6) 2
A-007 02038SC-9131 Truss Screw (M5%L10) 2 A-047 GP-010389-01 Joint Board Cover 1
A-008 02038SC-9131 Truss Screw (M5*L.10) 2 A-048 02044SC-3123 Plus Screw (M5+L38) 4
A-009 02044SC-3123 Truss Screw (M5*L8) 4 A-049 02031SC-7113 Hex.Socket Bolt(M5+L10) 14
A-010 02044SC-3123 Truss Screw (M5=L38) 6 A-050 02044SC-3123 Plus Screw (M5=L8) 25
A-011 02044SC-3123 Truss Screw (M5*L38) 4 A-051 GP-010391-00 Model Mark 1
A-012 02043PR-A001 ON/OFF S/W BOX COVER 1 A-052 02002SC-7119 Pluss Screw (M4+*L8) 4
A-013 GP-010388-00 MAIN POWER S/W BRACKET 1 A-053 02044SC-3123 Plus Screw (M5*L38) 16
A-014 12000100H000 Rubber For Body Support 4 A-054 02000400B000 Cable Cover Holder 8
A-015 12001110BT00 Body Cover (D) 1 A-055 GP-005788-01 Main Shaft Cover(R) 1
A-016 GP-008608-00 Beam Side Cover 2 A-056 GP-008611-00 Stud"A" for Upper Shaft Cover 8
A-017 24029ET-A001 MAIN POWER S/W (ABE52B-10A) 1 A-057 GP-008612-00 Stud"B" for Upper Shaft Cover 7
A-018 AS-002143-00 Beam&Body 1 A-058 GP-010392-00 SMPS Plate 1
A-019 MH-01 MAIN POWER PLUG TO NFB INPUT 1
A-020 24032ET-A001 PLUG2P 1
A-021 09001300BTO00 SURGE PROTECTOR (SA500-SS) 1
A-022 05000210T000 TRANSFORMER (EMT25V) 1A/25.5V 1
A-023 02000910T000 MAGNETIC S/W FIXED BRACKET 1
A-024 02001300T000 BRACKET STOPPER (CE) 2
A-025 02000100T000 MAGNETIC SWITCH SET 1
A-026 09001400BT00 CEMENT RESISTANCE (4.7/20W) 2
A-027 02035SC-A001 Hex. Bolt (M20+L90) 5
A-028 02036SN-1211 Hex. Nut (M20-No2) 5
A-029 GP-008613-00 Upper Shaft Cover Al 1
A-030 GP-008614-01 Upper Shaft Cover A2 1
A-031 GP-008616-01 Upper Shaft Cover A3 5
A-032 GP-008617-01 Upper Shaft Cover A4 4
A-033 GP-008618-01 Upper Shaft Cover A5 1
A-034 GP-008619-01 Upper Shaft Cover A6 1
A-035 GP-008620-00 Upper Shaft Cover B1 1
A-036 GP-008622-00 Upper Shaft Cover B2 5
A-037 GP-008623-00 Upper Shaft Cover B3 5
A-038 GP-008624-00 Upper Shaft Cover B4 1
A-039 GP-008609-01 Upper Shaft Cover Bracket 14
A-040 GP-008611-00 Stud for Upper Shaft Cover




Work Table




Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
B-001 AS-003418-00 TABLE SET 1 B-041 08101SC-8329 TAPPING SCREW (M3*L16) 7
B-002 GP-008420-00 TABLE A 1 B-042 16013CW-A001 TABLE SUPPORT ANGLE "E" 1
B-003 GP-008421-00 TABLE B 1 B-043 16014CW-A001 TABLE SUPPORT ANGLE 1
B-004 GP-008422-00 TABLE C 1 B-044 16021CW-A001 TABLE SUPPORT STUD 2
B-005 010005001001 TABLE SUPPORT A 7 B-045 16022AF-8119 PLUS SCREW(M6+L20) 2
B-006 GP-008433-00 TABLE SUPPORT B 2 B-046 04032SN-A001 HEX. NUT (M8-NO2) 4
B-007 GP-008434-00 TABLE SUPPORT C 2 B-047 15095SW-3115 SPRING WASHER (@8) 4
B-008 GP-008435-00 TABLE SUPPORT D-1 3 B-048 04029SW-A001 STUD BOLT WASHER(S) (@8) 4
B-009 GP-008436-00 TABLE SUPPORT D-2 3 B-049 14046SC-7113 HEX.SOCKET BOLT (M6%L30) 2
B-010 010009001001 TABLE SUPPORT E 3 B-050 16014SW-4115 SPRING WASHER (@6) 2
B-011 GP-010395-00 TABLE SUPPORT 1 6 B-051 08057SW-1111 WASHER (@6) 2
B-012 GP-008437-00 TABLE SUPPORT H 2 B-052 085001001001 Cover for O/P Support "A" 1
B-013 16009SC-4113 HEX.SOCKET BOLT(M10+*L25) 62 B-053 085002001001 Cover for O/P Support "B" 1
B-014 01008SW-9115 SPRING WASHER (@10) 62 B-054 08101SC-8329 TAPPING SCREW (M3*L16) 8
B-015 16010SC-8330 TAPPING SCREW (M6+1.25) 124 B-055 GP-003757-00 TABLE SUPPORT END CAP 25
B-016 GP-008429-00 TABLE CONNECTING COVER A 2 B-056 16010PR-A001 ANGLE MAINTAIN PLATE 240
B-017 GP-008430-00 TABLE CONNECTING COVER B 1 B-057 060000311001 Table Support Connecting Bar(L.=385) 8
B-018 GP-008431-00 TABLE CONNECTING COVER C 1 B-058 06000800B009 Table Support H 8
B-019 SC-000236-00 Screw (M4 * .10) 58 B-059 060000211001 Table Support Connecting Bar(L.=248) 3
B-020 06000120B000 Table Insert Nut 58 B-060 051000001000 OP Box Bracket Ass'y 1
B-021 GP-008425-00 X-LM GUIDE COVER "A" 1 B-061 090006001000 FIXING BRACKET FOR OP 1
B-022 GP-008426-00 X-LM GUIDE COVER "B" 1 B-062 08087SC-7113 HEX. SOCKET BOLT (M8x*L25) 2
B-023 GP-008427-00 X-LM GUIDE COVER "C" 1 B-063 02044SC-3123 TRUSS SCREW (M5+L8) 2
B-024 08101SC-8329 TAPPING SCREW (M3+L16) 37 B-064 050004001000 OPERATION BOX SUPPORT 1
B-025 17030LA-E121 Table Connecting Cover 2 B-065 08037SC-4517 HEX. SOCKET SET SCREW (M6+L10 1
B-026 16035LA-A001 COUPLING COVER(B-1) 2 B-066 050001001000 OP SUPPORT 1
B-027 08101SC-8329 TAPPING SCREW (M3#L16) 28 B-067 03003SC-4113 HEX. SOCKET BOLT "B"(M8#L35) 4
B-028 16037LA-BKO01 COUPLING COVER (C1-L) 1 B-068 050003001000 OP SUPPORT 1
B-029 16038LA-BKO01 COUPLING COVER (C1-R) 1 B-069 14044SC-4517 HEX.SOCKET SET SCREW (M8+*L10) 2
B-030 08101SC-8329 TAPPING SCREW (M3*1.16) 6 B-070 090002001000 OP SUPPORT ANGLE CABLE COVER 2
B-031 GP-008428-00 TRIMMING BOX COVER 1 B-071 02023SC-7113 HEX.SOCKET BOLT (M4+*L8) 4
B-032 08101SC-8329 TAPPING SCREW (M3*1.16) 7 B-072 090003001000 OP SUPPORT BRACKET 1
B-033 GP-005687-00 COVER FOR LOOPER BASE(C) 12 B-073 08025MC-7113 HEX. SOCKET BOIT (M8+L25) 4
B-034 GP-005750-00 SPACER(A) FOR LOOPER BASE COVER 6 B-074 09001000BT00 EMERGENCY XB7ES542 EAO 1
B-035 GP-005751-00 SPACER(B) FOR LOOPER BASE COVER 6 B-075 090001001000 EMERGENCY S/W ADHERE PLATE 1
B-036 08101SC-8329 TAPPING SCREW (M3*L.16) 8 B-076 02023SC-7113 HEX.SOCKET BOLT (M4*L8) 2
B-037 GP-008432-00 LOW SHAFT COUPLING COVER 1 B-077 GP-006240-00 OP HOLD FILM A 1
B-038 08101SC-8329 TAPPING SCREW (M3+L16) 4 B-078 GP-006241-00 OP HOLD FILM B 1
B-039 GP-008423-00 X-MOTOR COVER A 1
B-040 GP-008424-00 X-MOTOR COVER B 1




Cl

Thread Stand




Ref.No Part No. Part Names Q'ty Ref.No Part No. Part Names Q'ty
C1-01 GP-008487-00 Spool Plate 1 C1-40 08301100A000 TENSION SPRING 54
C1-02 02002SC-7119 Pluss Screw (M4+*L38) 8 Cl-41 07009SC-4517 Hex.Socket Set Screw (M5*L6) 4
C1-03 11005CW-UKO01 Spool Plate Fixing Bolt M6*L21 8
C1-04 03016SC-4113 Hex. Socket Bolt (M5*L15) 8
C1-05 18048SW-3115 Spring Washer (@5) 8
C1-06 18049SW-3111 Washer (@5) 8
C1-07 12004PR-W121 Spool Plate Support Base 4
C1-08 12012PM-A001 Spool Holder 54
C1-09 12052SF-A001 Spool Sponge 54
C1-10 12009SC-A001 Spool Post 54
Cl-11 18049SW-3111 Washer (@5) 54
Cl-12 18048SW-3115 Spring Washer (@5) 54
C1-13 12010SN-1211 Hex.Nut (M5) 54
Cl-14 12033RB-UKO01 Cushion Rubber 3
C1-15 01000500H000 Spool Stand Bolt 8
C1-16 04014SC-4517 Hex.Socket Set Screw (M5+*L5) 16
C1-17 03016SC-4113 Hex. Socket Bolt (M5*L15) 8
C1-18 GP-008483-00 Angle (A) 1
C1-19 GP-008484-00 Angle (B) 1
C1-20 12042PM-A001 Eyelet 108
Cl-21 02015SC-7113 Hex.Socket Bolt(M4*L10) 12
C1-22 02028SW-9115 Spring Washer (@4) 12
C1-23 06003SW-2111 Washer (@4) 12
C1-24 11153PR-B001 Tension Disc @22 108
C1-25 18048SW-3115 Spring Washer (@5) 54
C1-26 03031SN-A001 Pin. Nut (11/64,N=40) 54
C1-27 01001500H000 Spool Stand (L=280) 4
C1-28 01001500B000 Spool Stand (L=280) 4
C1-29 10600600H000 Angle Base 4
C1-30 10600210H000 Thread Angle Frame 4
C1-31 GP-008485-00 Angle "C" 1
C1-32 GP-008486-00 Angle "D" 1
C1-33 10600110B000 SUB TENSION ADJUSTING SET 48
C1-34 08300600A000 SUB TENSION ADJUSTING NUT (A) 48
C1-35 11088PM-A001 TENSION SPRING STOPPER 54
C1-36 08301000A000 TENSION ADJUSTING STUD 54
C1-37 11162PR-A001 TENSION PLATE 54
C1-38 10600210B000 SUB TENSION ADJUSTING SET (black) 6
C1-39 10600610A000 SUB TENSION ADJUSTING NUT (B) (black)




C2

Thread Stand(chenille)




Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
C2-01 GP-008482-00 Spool Plate 1
C2-02 02010SC-3123 TRUSS SCREW (M4+*L8) 8
C2-03 02028SW-9115 Spring Washer (@4) 8
C2-04 10000200B000 Spool Plate Washer 8
C2-05 12013SC-A001 Spool Plate Fixing Bolt(M8+L22) 8
C2-06 12012PM-A001 Spool Holder 36
C2-07 12009SC-A001 Spool Post 36
C2-08 18049SW-3111 Washer (@5) 36
C2-09 18048SW-3115 Spring Washer (@5) 36
C2-10 12010SN-1211 Hex.Nut (M5-No2) 36
C2-11 12052SF-A001 Spool Sponge 36
C2-12 GP-005773-00 Spool Plate Support Base 4
C2-13 12014SC-A001 Spool Stand Bolt 4
C2-14 04014SC-4517 Hex.Socket Set Screw (M5*L5) 8
C2-15 12015SF-A001 Spool Stand (L=330) 4
C2-16 GP-005774-00 Spool Plate Support Base 4
C2-17 03016SC-4113 Hex. Socket Bolt (M5*L15) 4
C2-18 GP-008480-00 Thread Hanger Angle-A 1
C2-19 GP-008481-00 Thread Hanger Angle-B 1
C2-20 02015SC-7113 Hex. Socket Bolt 8
C2-21 02028SW-9115 Spring Washer 8
C2-22 06003SW-2111 Washer 8
C2-23 AS-003236-00 SUB TENSION ADJUSTING SET (NEW) 36
C2-24 GP-006988-00 Tension Plate 36
C2-25 GP-006550-00 TENSION ADJUSTING STUD 36
C2-26 40-2045-1230 Tension Disc (New) 72
C2-27 083011001000 TENSION SPRING 36
C2-28 08300500A000 SUB TENSION ADJUSTING NUT (A) 36
C2-29 GP-005960-00 Rubber For Spool Plate Support Base 8
C2-30 03016SC-4113 Hex. Socket Bolt (M5*L15)




System

Ive

Dr

Main




Ref.No Part No. Part Names Q'ty Ref.No Part No. Part Names Q'ty
D-001 GP-008400-00 MAIN DRIVING PULLEY BOX 1 D-041 02023SC-7113 Hex.Socket Screw (M4xL38) 6
D-002 03003SC-4113 Pulley Box Screw [M8xL35] 4 D-042 03005510H000 Collar "B" @20 1
D-003 15095SW-3115 Pulley Box Spring Washer [0 8] 4 D-043 14060AF-4517 Hex.Socket Screw (M6*L6) 4
D-004 04029SW-A001 Pulley Box Washer [0 8] 4 D-044 GP-005807-00 Angle Plate Base @20 2
D-005 GP-008406-00 Pulley For Low Shaft 1 D-045 21002SC-8119 Plus Screw (M3-L8) 6
D-006 14061AF-4517 Hex.Socket Screw (M8+1.8) 4 D-046 03005210H000 Collar "A" 2
D-007 032003001000 Tension Adjusting Roller 1 D-047 14060AF-4517 Hex.Socket Screw (M6+L6) 4
D-008 GP-008403-00 Idler Shaft 1 D-048 SC-000339-00 Bolt(M6x1.40) 2
D-009 14006SC-7113 Hex,Socket Bolt (M8 xL10) 1 D-049 13042SN-1111 Nut (M6) 2
D-010 04029SW-A001 Washer (98) 1 D-050 03010800UHS80 Main Motor Pulley 1
D-011 15095SW-3115 Spring Washer (98) 1 D-051 03016SC-4113 Hex. Socket Bolt (M5*L15) 3
D-012 032006001000 Idler Bush 1 D-052 03100700UHS80 Main Driving Belt (Ribstar 290J) 1
D-013 04004MC-4517 Hex,Socket Bolt (M4 xL4) 1 D-053 03010800UH00 Top Shaft Drive Pulley 1
D-014 032007001000 C-Ring (#20) 1 D-054 14060AF-4517 Hex.Socket Screw (M6+L6) 4
D-015 SFAM-600-003 Main Motor 2 D-055 01001100H000 Ball Bearing (6005Zz) 2
D-016 08062SC-7113 Hex. Socket Bolt (M5*L20) 8 D-056 GP-008404-00 BLOCK 2
D-017 18048SW-3115 Spring Washer (@5) 8 D-057 05008SC-4113 Hex.Socket Bolt (M4x+L16) 4
D-018 180049SW-3111 Stud Bolt Washer(S) (@5) 8 D-058 18014SW-3115 Spring Washer (@4-No2) 4
D-019 GP-008401-00 Fixed Plate For Main Motor 2 D-059 18015SW-3111 Washer (4@) 4
D-020 14027SC-4113 Hex.Socket Bolt (M6*L20) 6 D-060 030001001000 Oil Supply Sensor Stopper Collar 1
D-021 15095SW-3115 Spring Washer (@6) 6 D-061 14060AF-4517 Hex.Socket Bolt (M6+L6) 2
D-022 04029SW-A001 Stud Bolt Washer(S) (@6) 6 D-062 GP-008489-01 Chenille Shaft A 1
D-023 GP-008402-00 Main Motor Bracket 1 D-063 GP-008490-01 Chenille Shaft B 1
D-024 14027SC-4113 Hex.Socket Bolt (M8=1.30) 4 D-064 GP-008408-01 Chenille Coupling 2
D-025 15095SW-3115 Spring Washer (@8) 4 D-065 08091SC-7113 Hex,Socket Bolt (M6 <L20) 4
D-026 04029SW-A001 Stud Bolt Washer(S) (@8) 4 D-066 GP-008445-00 Top Shaft "A" 1
D-027 01029BR-A001 Ball Bearing(6004ZZ7) 4 D-067 GP-008446-00 Top Shaft "B" 1
D-028 BE-000025-00 Timing Belt (B250 S5M 625) 1 D-068 03006720HDKO0 Coupling 2
D-029 GP-008405-00 Pulley for Upper Shaft Ass'y 1 D-069 27033SC-7113 Hex,Socket Bolt (M5xL.20) 4
D-030 GP-005802-00 Hex.Socket Screw(M8+18) 4 D-070 GP-008458-00 Low Shaft "A" 1
D-031 GP-005802-00 ANGLE DISK 1 D-071 GP-008459-00 Low Shaft "B" 1
D-032 03005800H000 Indicator 1 D-072 03007500H000 Coupling 2
D-033 02023SC-7113 Hex.Socket Bolt (M4*L8) 2 D-073 27033SC-7113 Hex,Socket Bolt (M5xL20) 4
D-034 14058CW-A001 Collar "A" 1 D-074 02054PR-A001 Main Motor Pulley Cover 2
D-035 04012AF-A001 Hex.Socket Screw(15/64 L=6) 2 D-075 02044SC-3123 Truss Screw (M5 x L8) 2
D-036 121010001000 Bearing Cover (A) 2 D-076 032004001000 ROLLER BEARING 2
D-037 08006SC-8118 Hex.Socket Screw (M3xL5) 9 D-077 GP-008407-00 Main Motor Pulley 1
D-038 121011001000 Bearing Cover (B) 4 D-078 03016SC-4113 Hex. Socket Bolt (M5%L15) 3
D-039 08006SC-8118 Hex.Socket Screw (M3xL5) 6 D-079 GP-008410-00 Indicator 1
D-040 GP-008606-00 Pulley Bracket Cover 1 D-080 02023SC-7113 Hex.Socket Bolt (M4*L38) 2




System

Ive

Dr

Main




Ref.No Part No. Part Names Q'ty Ref.No Part No. Part Names Q'ty
D-081 14060AF-4517 Hex.Socket Screw (M6+1.6) 4
D-082 GP-008409-00 Top Shaft Drive Pulley 1
D-083 BE-000035-00 Main Driving Belt(B250 S5M 525) 1




Bed

1

)

3

©
|}
/7




Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
E1-01 01100100B000 Rotary Hook Base 6 E1-42 03020SC-A001 Drive Pin Screw 11/64,N40,L.8 6
E1-02 04004AF-A001 Needle Plate Screw 12 E1-43 10004CW-A001 Picker Holder 6
E1-03 04007SC-A001 Cushion Cover Screw (M3+L2.3) 36 E1-44 02023SC-7113 Hex. Socket Bolt (M4+L8) 6
E1-04 04008PR-A001 Hook Base Cover 6 E1-45 10001AF-A001 Picker 6
E1-05 04004AF-A001 Needle Plate Screw 12 E1-46 02014SC-7113 Hex. Socket Bolt (M4=L5) 12
E1-06 01100210B000 Hook Shaft 6 E1-47 06003SW-2111 Washer (@4) 12
E1-07 01100310H000 Hook Shaft Bush 6 E1-48 10017RB-A001 Picker Stopper 12
E1-08 04012AF-A001 Hook Shaft Bush Screw 12 E1-49 03071SC-7113 Hex. Socket Bolt (M3%L10) 12
E1-09 011019000000 Hook Shaft Gear 6 E1-50 03057SC-A001 Head Rail Holder Screw 12
E1-10 04016AF-A001 Cam Collar Screw 12 E1-51 06003SW-2111 Washer (@4) 12
E1-11 02004BR-T121 Hook Shaft Bearing Washer 12 E1-52 06010AF-8118 Plus Screw (M3*L4) 12
E1-12 04016AF-A001 Cam Collar Screw 12 E1-53 03050SC-4517 Hex. Socket Set Screw (M3=L3) 6
E1-13 01100400H000 Bearing Cover 6 E1-54 08014FU-B001 Movable Mes Shaft (New) 6
E1-14 15064SC-A001 C.S Screw (M3*L3.5) 36 E1-55 08013CL-B001 Movable Mes 6
E1-15 011017000000 Low Shaft Gear 6 E1-56 08014SC-A001 Plus Screw (M3*L8) 6
E1-16 04016AF-A001 Cam Collar Screw 12 E1-57 08017SC-B001 Screw (M3=L5) 6
E1-17 04026BR-A001 Ball Bearing 6003Z 6 E1-58 01101800B000 Mes Adjusting Bushing 6
E1-18 04028SC-A001 Stud Bolt (M10=L69) 36 E1-59 08113SC-A001 Collar Screw 6
E1-19 04029SW-A001 Stud Bolt Washer(S) (@8) 36 E1-60 04002200H000 Mes Shaft Bracket 6
E1-20 04030SW-A001 Stud Bolt Washer(L) (@8) 36 E1-61 02023SC-7113 Hex. Socket Bolt (M4+L8) 12
El1-21 15095SW-3115 Spring Washer (@8) 36 E1-62 06003SW-2111 Washer (@4) 12
E1-22 04032SN-A001 Hex. Nut (M8-No2) 36 E1-63 08025PR-B001 Mes Connecting Lever 6
E1-23 04033AF-D002 Rotary Hook 6 E1-64 08022SC-A001 Lever Stud 6
El1-24 04034AF-A001 Bobbin Case Set 6 E1-65 08023CW-A001 Mes Shaft Cramp 6
E1-25 04035AF-A001 Bobbin 6 E1-66 02015SC-7113 Hex.Socket Bolt(M4+1L10) 6
E1-26 04036PR-A001 Rotary Hook Support 6 E1-67 02015SC-7113 Hex.Socket Bolt(M4*1.10) 6
E1-27 04037SC-A001 Picker Bracket Screw(R) 6 E1-68 02102000HDK?2 Picker Sol.Connet From J/B 6
E1-28 18048SW-3115 Spring Washer (@5) 6 E1-69 05031AF-A001 Presser Foot Guide Bush 6
E1-29 AS-003234-00 Picker Sol. Set 6 E1-70 01102000B000 Bearing Bushing 6
E1-30 10010SC-8119 Plus Screw (M3=*L5) 12 E1-71 08110FH-B001 Mes Driving Crank (R) 6
E1-31 10011SP-A001 Sol. Spring 6 E1-72 12000300B000 Needle Plate 6
E1-32 10012RB-A001 Cushion Washer 6 E1-73 12000410B000 Needle Plate Attachment @2.0 6
E1-33 10013PM-A001 Picker Sol. Cover 6 E1-74 12000110H000 Needle Plate Set @2.0 6
E1-34 06010AF-8118 Plus Screw (M3=L4) 12 E1-75 02003MC-8118 UNDER THREAD PRESSER SCREW 12
E1-35 10015PR-A001 Picker Sol. Base 12 E1-76 04400010B000 MES MOUNTING SET (NEW) 6
E1-36 02023SC-7113 Hex. Socket Bolt (M4+L8) 12 E1-77 04400100B000 MES MOUNTING BASE 6
E1-37 10019PR-A001 Connecting Link 6 E1-78 04400200B000 FIXED MES 6
E1-38 10021SC-A001 Sol. Stud Screw 6 E1-79 04400310B000 UNDER THREAD PRESSER 6
E1-39 10020SC-A001 Connecting Link Stud Screw 6
E1-40 10006FU-A001 Picker Connecting Crank 6
E1-41 08015PM-A001 Bushing 6




Bed(Chenille)




Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
E2-01 GP-005639-00 BASE 6 E2-41 28001EL-A001 Sensor 6
E2-02 AS-001494-00 Looper Base LM-ASS'Y 6 E2-42 08014SC-A001 PLUS SCREW (M3+*L8) 6
E2-03 15112SC-7113 HEX. SOCKET SET SCREW(M3+*L8) 24 E2-43 GP-005664-01 Base For Mes Moving Motor 6
E2-04 GP-005638-01 Looper Base 6 E2-44 04010MC-7113 HEX.SOCKET BOLT (M4+*1.10) 6
E2-05 11029SC-4113 HEX. SOCKET BOLT (M4+*L20) 4/H E2-45 MO-000019 Motor 24
E2-06 GP-005895-01 Looper 36 E2-46 09007SC-7113 HEX. SOCKET BOLT (M3%L12) 6
E2-07 GP-005652-00 Sleeve For Lopper 36 E2-47 GP-005676-00 Gear For Mes Moving 24
E2-08 03050SC-4517 HEX. SOCKET SET SCREW (M3+*L3) 72 E2-48 04004MC-4517 SET. SCREW (M4x*L4) 6
E2-09 06-129A-106L Needle Bearing(TLA810%7) 72 E2-49 28001EL-A001 Sensor 6
E2-10 GP-005923-00 BUSHING FOR BEARING 36 E2-50 13061SC-8119 PLUS SCREW (M3*L10) 6
E2-11 GP-005668-00 Looper Spring 36 E2-51 09005SC-3123 TRUSS SCREW (M3*L6) 12
E2-12 BR-000075-00 Bearing(MF126ZZ-NSK) 36 E2-52 GP-005964-01 Rack For Mes Moving 6
E2-13 RI-000049-00 STOP RING (M6) 36 E2-53 GP-005667-03 Moving MES 6
E2-14 GP-005854-00 Bracket For Thead Holding 6 E2-54 10011SC-8119 PLUS SCREW (M3+L6) 12
E2-15 07016SC-7113 HEX.SOCKET BOLT (M4+*L12) 24 E2-55 GP-005965-00 PLATE FOR PRESSURE SPRING 6
E2-16 02028SW-9115 SPRING WASHER (@4) 24 E2-56 GP-005684-00 Plate For MES Sensor 6
E2-17 03030SW-1211 WASHER (@4-L) 24 E2-57 13054SC-3123 PLUS SCREW (M3+L38) 12
E2-18 GP-005855-00 Plate For Thread Holding 6 E2-58 GP-005661-00 Base For Looper Motor 6
E2-19 08014AF-A001 PLUS SCREW (M3+*L8) 12 E2-59 04010MC-7113 HEX.SOCKET BOLT (M4*L10) 24
E2-20 GP-005943-00 Spacer For Thread Holding 12 E2-60 02028SW-9115 SPRING WASHER (@4) 24
E2-21 GP-005858-00 Plate For Thread Holding Plate Spring 6 E2-61 03030SW-1211 WASHER (@4-L) 24
E2-22 GP-005856-01 Plate Spring For Thread Holding 36 E2-62 MO-000022 Motor 6
E2-23 08011SC-8118 Screw (M2x*L4) 36 E2-63 10011SC-8119 PLUS SCREW (M3+*L6) 24
E2-24 GP-005673-00 Plate For Looper Position 6 E2-64 CL-000054-00 Collar For Gear 6
E2-25 AS-001757-01 Connecting Bracket Ass'y For Tension Plate 6 E2-65 15039SC-7113 HEX.SOCKET BOLT (M3*L15) 6
E2-26 07016SC-7113 HEX.SOCKET BOLT (M4*L12) 24 E2-66 GP-005675-00 Gear For Looper Moving 6
E2-27 02028SW-9115 SPRING WASHER (@4) 24 E2-67 GP-005665-00 Base For Fixed Mes 6
E2-28 03030SW-1211 WASHER (@4-L) 24 E2-68 18047SC-7113 HEX/ SOCKET BOLT (M5%L15) 12
E2-29 GP-007153-00 Fixed Plate For Looper Sleeve 6 E2-69 GP-005678-00 Block For Mes Holder 6
E2-30 02023SC-7113 HEX.SOCKET BOLT (M4*L8) 18 E2-70 22006SC-7113 HEX. SOCKET BOLT (M3*L8) 12
E2-31 GP-005670-00 Base For Looper Lever 6 E2-71 GP-005679-01 Block For Mes Guide 6
E2-32 18153SC-3123 Truss Screw(M4*L10) 12 E2-72 03020MC-7113 HEX. SOCKET BOLT (M3#L20) 12
E2-33 GP-005669-00 Looper Lever 6 E2-73 11019SW-9115 SPRING WASHER (3@) 12
E2-34 03050SC-4517 HEX. SOCKET SET SCREW (M3%L3) 6 E2-74 06011SW-2111 WASHER (@3) 12
E2-35 GP-005672-01 Spring For Thead Breakage Sensor 6 E2-75 GP-005674-00 Guide For Fixed Mes 6
E2-36 PN-000111-00 Pin For Looper Lever 6 E2-76 GP-005666-03 Fixed Mes 6
E2-37 GP-005671-00 Cover For Lever Base 6 E2-77 SC-000533-00 PLUS SCREW (M3*L6) 12
E2-38 06010SC-8118 PLUS SCREW (M3+*L4) 12 E2-78 GP-013092-00 Cover For Loper Base(A) (@1.6) 6
E2-39 GP-005896-01 Bracket For Thead Breakage Sensor 6 GP-013093-00 Cover For Loper Base(A) (@1.8) 6
E2-40 02010SC-3123 TRUSS SCREW (M4+*L8) 6 E2-79 04004AF-A001 Needle Plate Screw 12




Bed(Chenille)




Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
E2-80 GP-005686-00 Cover For Loper Base(B) 6
E2-81 04004AF-A001 Needle Plate Screw 24
E2-83 05452CM-A001 Eyelet 36
E2-84 GP-005677-01 Guide For Mes(A)
E2-85 GP-006761-00 Guide For Mes(B) 6







Ref.No Part No. Part Name Q'ty Ref. No Part No. Part Name Q'ty
F1-01 033001100000 Arm 6 F1-41 036002001000 Needle Bar Reciprocator 6
F1-02 03003SC-4113 Hex. Socket Bolt 18 F1-42 03045SP-B001 Jump Spring 6
F1-03 15095SW-3115 Spring Washer (@8) 18 F1-43 03046CW-B001 Jump Spring Guide 6
F1-04 04029SW-A001 Stud Bolt Washer(S) (@8) 18 F1-44 03048SW-A001 Reciprocator Washer 6
F1-05 GP-005992-00 CAM BASE 6 F1-45 09005SC-3123 Truss Screw (M3=L6) 6
F1-06 03007SC-A001 Cam Base Screw 18 F1-46 03033CW-A001 Driver Pin 6
F1-07 03302900H000 NEEDLE CASE (KT-42469) 6 F1-47 32003ET-T121 Wick 6
F1-08 03303000H000 Connecting Rod 6 F1-48 03020SC-A001 Drive Pin Screw 11/64,N40,L8 6
F1-09 GP-005990-00 NEEDLE BAR DRIVING CAM 6 F1-49 03007900H000 Needle Bar Driving Shaft 6
F1-10 03303100H000 Bearing Case A @20 6 F1-50 32003ET-T121 Wick 6
F1-11 01001100H000 Ball Bearing (6005Zz) 6 F1-51 03020SC-A001 Drive Pin Screw 11/64,N40,L8 6
F1-12 02031SC-7113 Hex. Socket Screw (M5*L10) 36 F1-52 03008000H000 Ball Bearing 6800 6
F1-13 02030SW-B001 Washer (5@) 36 F1-53 03008100K000 Needle Bar Drive Bearing Bush 6
F1-14 03000110H000 Cam Tightening Collar (@20) 6 F1-54 033026001000 Arm Bearing Guide Plate 6
F1-15 03016SC-4113 Hex. Socket Bolt (M5*L15) 6 F1-55 05062SC-A001 Bolt (9/64" n=40) 12
F1-16 033132001000 NEEDLE BAR DRIVE LEVER(SET) 6 F1-56 03056CL-B001 Head Rail Holder 6
F1-17 030006001000 NEEDLE BAR DRIVE LEVER 6 F1-57 03057SC-A001 Head Rail Holder Screw 6
F1-18 03307200A000 Needle Driving Lever Bushing 6 F1-58 GP-005991-02 PRESSER FOOT DRIVING CAM 6
F1-19 03307300A000 Needle Driving Lever Bushing 6 F1-59 033010001000 Csm Spacer 6
F1-20 32003ET-T121 Wick 6 F1-60 SC-000284-00 SCREW FOR DRIVING LEVER 18
F1-21 03303300H000 NEEDLE BAR DRIVE PIN 6 F1-61 WS-000082-00 PRESSER FOOT DRIVING CAMWASHER 18
F1-22 32003ET-T121 Wick 6 F1-62 038001001000 Presser Foot Driving Lever (A) Assy' 6
F1-23 01301600H000 Hook Oil Supply Nipple 12 F1-63 038002001000 Presser Foot Driving Roller Hinge Pin Assy' 6
F1-24 03020SC-A001 Drive Pin Screw 11/64,N40,L8 6 F1-64 15029SN-3211 Nut (@4) 6
F1-25 01101300A000 Hook Shaft Collar 12 F1-65 18015SW-3111 Washer (@4) 6
F1-26 04012AF-A001 Hook Shaft Bush Screw 6 F1-66 038003001000 Presser Foot Driving Lever Pin (C) 6
F1-27 03023SC-A001 Connecting Rod Stud 6 F1-67 03031SN-A001 Nut (11/64" n=40) 6
F1-28 32003ET-T121 Wick 6 F1-68 18048SW-3115 Washer 6
F1-29 03025SW-1211 Washer (@6) 6 F1-69 PN-000152-00 Presser Foot Driving Lever Pin (A) 6
F1-30 03026SW-9115 Spring Washer (@6) 6 F1-70 14060AF-4517 Hex. Socket Bolt (M6+L6) 6
F1-31 03027SN-A001 Stud Nut 6 F1-71 16014SW-4115 Washer 6
F1-32 03303300H000 Lever Pin 6 F1-72 038005001000 Presser Foot Driving Lever Bracket (A) 6
F1-33 32003ET-T121 Wick 6 F1-73 03071SC-7113 HEX. SOCKET BOLT (M3*L10) 18
F1-34 02015SC-7113 Screw (M4+1.10) 6 F1-74 11019SW-9115 Washer (@3) 18
F1-35 03003200A000 Needle Bar Drive Link 6 F1-75 038006001000 Presser Foot Drving Lever Connecting Link 6
F1-36 03034SW-A001 Reciprocator Washer 6 F1-76 03034SW-A001 Washer 12
F1-37 036001001000 Needle Bar Driving Shaft Driver 6 F1-77 038007001000 Presser Foot Driving Lever (B) Assy' 6
F1-38 03047PM-CTO1 Stopper-A'ssy 6 F1-78 038008001000 Presser Foot Stopper Roller Hinge Pin (C) Assy' 6
F1-39 26006MC-8118 Stopper Screw (M2.6*L6) 12 F1-79 15029SN-3211 Nut (@4) 6
F1-40 036000001000 Needle Bar Reciprocator A'ssy 6 F1-80 18015SW-3111 Washer (@4) 6







Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
F1-81 038009001000 Presser Foot Driving Lever Pin (B) 6
F1-82 14060AF-4517 Hex. Socket Bolt (M6+*L6) 6
F1-83 02004BR-T121 Washer 6
F1-84 038010001000 Presser Foot Driving Lever Bracket (B) 6
F1-85 03071SC-7113 HEX. SOCKET BOLT (M3+L10) 18
F1-86 06011SW-2111 Washer (@3) 18
F1-87 033022001000 Arm Side Cover(A) 6
F1-88 033023001000 Base Pin for Arm Side Cover 12
F1-89 03302310H000 Side Cover "B1" @20 6
F1-90 02010SC-A001 SCREW (9/64,N40,L8) 42
F1-91 03314100A000 Take-Up Driving Lever "A" 6
F1-92 07018CA-UKO01 Take-Up Driving Lever "B" 6
F1-93 07016SC-7113 Hex.Socket Bolt(M4+L12) 6
F1-94 04019CW-T121 Pin Stud Screw 6
F1-95 04020AF-T121 Roller for Take-Up Lever B 6
F1-96 04021BR-T121 Needle Bearing (KT367N IKO) 6
F1-97 03302100A000 Pin Collar 6
F1-98 03022SC-4517 Hex.Socket Set Screw (M4*L5) 12
F1-99 03300400H000 Take-Up Lever Drive Pin 6
F1-100 32003ET-T121 Wick 6
F1-101 01301600H000 Hook Oil Supply Nipple 6
F1-102 03301200A000 Bushing 6
F1-103 033007001000 Take-Up Lever Driving Cam 6
F1-104 06003SW-2111 Washer (@4) 6
F1-105 06003SW-2111 Washer (@4) 12
F1-106 02023SC-7113 Hex. Socket Bolt (M4*L8) 12
F1-107 03062ET-A001 Cable Fastener 6
F1-108 03008700H000 Balunce Cam 6
F1-109 03008800H000 Balunce Cam Bracket 6
F1-110 18047SC-7113 Hex. Socket Bolt (M5*L15) 12
F1-111 03304710A000 NEEDLE BAR DRIVING SHAFT BUSH 6
F1-112 03042SF-T121 FELT "A" 12
F1-113 08113SC-A001 COLLAR SCREW 11/64,N=40,L6 6
F1-114 WS-000081-00 PRESSER FOOT DRIVING CAM WASHE 6




ARM1(Chenille)

2




Ref.No Part No. Part Name Q'ty Ref. No Part No. Part Name Q'ty
F2-01 GP-006712-00 Presser Foot Driving Rubber Collar 1/H F2-41 03022SC-4517 Hex.Socket Set Screw (M4x*5) 2/H
F2-02 GP-006700-01 Driving Lever Pin Spacer(A) 1/H F2-42 21002SC-8119 Hex.Socket Screw (M3#8) A w2 4/H
F2-03 PN-000129-00 Driving Lever Pin 1/H F2-43 03022SC-4517 Hex.Socket Set Screw (M4#5) 2/H
F2-04 GP-006707-00 Clutch Motor Base 1/H F2-44 21002SC-8119 Hex.Socket Screw (M3+*8) A" 2] 4/H
F2-05 GP-006709-00 Positioning Cam Shaft 1/H F2-45 07009SC-4517 Hex.Socket Set Screw (M5+6) 8/H
F2-06 GP-006710-00 Positioning Cam 1/H F2-46 07035SC-7113 HEX.SOCKET BOLT (M3#6) 6/H
F2-07 GP-006705-00 Nipple Rotating Gear A 1/H F2-47 02028SW-9115 Spring Washer(@4) 1/H
F2-08 GP-006699-00 Drive Lever Pin Gear(S) 1/H F2-48 15029SN-3211 Nut(M4) 2/H
F2-09 GP-006708-00 Positioning Cam Gear 2/H F2-49 14002SC-7113 HEX.SOCKET BOLT (M6+*15) 1/H
F2-10 GP-006711-00 Potentio Meter Stud 1/H F2-50 04014SC-4517 Hex.Socket Set Screw (M5+*5) 2/H
F2-11 GP-006718-00 Rotating Motor Base 1/H F2-51 18013SC-7113 HEX.SOCKET BOLT(M5%L12) 3/H
F2-12 GP-006727-00 Presser Foot Guide Plate 1/H F2-52 18049SW-3111 Washer(@5) 3/H
F2-13 GP-006730-00 Arm Side Cover B 1/H F2-53 18048SW-3115 Spring Washer(@5) 3/H
F2-14 GP-006733-02 Arm Side Cover A 1/H F2-54 02013SC-7113 HEX.SOCKET BOLT (M5%10) 3/H
F2-15 GP-008477-02 Arm 1/H F2-55 18048SW-3115 Spring Washer(@5) 3/H
F2-16 GP-006726-01 Driving Lever Pin Spacer(B) 1/H F2-56 18049SW-3111 Washer(@5) 3/H
F2-17 GP-006725-01 Nipple Driving Lever 2/H F2-57 05051AF-3123 Truss Screw (9/64+40+6) 3/H
F2-18 GP-006731-00 Potentio Meter Plate 1/H F2-58 18015SW-3111 Washer(@4) 3/H
F2-19 GP-006729-00 Nipple Guide Shaft Attaching Plate 1/H F2-59 07016SC-7113 HEX.SOCKET BOLT (M5=L20) 2/H
F2-20 GP-006732-00 Rotating Motor Cover 1/H F2-60 15105SC-7113 HEX.SOCKET BOLT (M5%15) 2/H
F2-21 PN-000127-00 Lever Link Pin 3/H F2-61 151635C-3123 Truss Screw(M3) 2/H
F2-22 CL-000058-00 Upper Shaft Bearing Collar 1/H F2-62 20-025A-5030 Bearing(6001Z7) 4/H
F2-23 GP-006272-00 Upper Shaft Bearing Case 1/H F2-63 GP-010311-00 Needle Bar Driving Connecting Link 2/H
F2-24 GP-006259-01 Driving Cam 1/H F2-64 EP-000051-00 Potentio Meter 1/H
F2-25 GP-006260-00 Presser Foot Cam 1/H F2-65 BD-000234-00 Head On/Off S/W Board 1/H
F2-26 GP-006267-00 Lever Link Stud Bolt 2/H F2-66 22006SC-7113 HEX.SOCKET BOLT(M3+L8) 1/H
F2-27 GP-006275-01 Needle Drive Lever 1/H F2-67 11019SC-7113 Spring Washer(@3) 1/H
F2-28 BR-000072-00 Ball Bearing-6803z 2/H F2-68 06011SW-2111 Washer(@3) 1/H
F2-29 BR-000073-00 Driving Cam Roller(CFS5,IKO) 3/H F2-69 GP-017265-00 Cable Holder 1/H
F2-30 GP-007622-00 Arm Cover 1/H F2-70 02023SC-7113 HEX.SOCKET BOLT (M4*8) 1/H
F2-31 GP-008515-00 Arm Felt 1/H
F2-32 MO-000021-00 Motorl 1/H
F2-33 MO-000018-00 Motor2 1/H
F2-34 02023SC-7113 HEX.SOCKET BOLT (M4#8) 2/H
F2-35 02028SW-9115 Spring Washer(@4) 2/H
F2-36 18015SW-3111 Washer(@4) 2/H
F2-37 02023SC-7113 HEX.SOCKET BOLT (M4#8) 2/H
F2-38 02028SW-9115 Spring Washer(@4) 2/H
F2-39 18015SW-3111 Washer(@4) 2/H
F2-40 05051AF-3123 Truss Screw (M4=L8) 3/H







Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
G1-01 GP-009085-00 Lm Guide Block Set 6 G1-41 04010MC-7113 Hex.Scoket Bolt (M4xL10) 6
G1-02 03071SC-A001 Hex.Scoket Bolt (M3*L15) 6 G1-42 06011SW-2111 Washer (@3) 6
G1-03 033025001000 Arm Top Cover 6 G1-43 034112001000 Jump Driving Clutch Lever 6
G1-04 18033SC-3123 Truss Screw (M5%L6) 6 G1-44 03411300H000 Stud for Jump Clutch Lever 6
G1-05 030082001000 Arm Guard Plate (L) 6 G1-45 07026AD-A002 Take-Up Guide Rail L=250 (9C) 6
G1-06 030083001000 [Arm Guard Plate(L) Bracket 12 G1-46 03013EL-T121 Encoder Set 1
G1-07 02009SC-A001 Side Cover Screw 6 G1-47 07035SC-7113 Bracket Screw (M3*L6) 2
G1-08 033038001000 Arm Guard Plate (R) 6 G1-48 08011SW-1111 Spring Washer (@3-5) 2
G1-09 03065SC-A001 Guard Plate Screw 6 G1-49 06011SW-2111 Washer (@3) 2
G1-10 033041001000 Thread Holding Lever Ass'y 6 G1-50 05000100H000 Encoder Base 1
G1-11 033042001000 Lever Spring 6 G1-51 08076SC-7113 Hex. Socket Bolt (M5=L12) 4
G1-12 033043001000 Lever Spring Bush. 6 G1-52 16018SW-1111 Washer (@5) 2
G1-13 033044001000 Thread Holding Push Plate 6 G1-53 18048SW-3115 Spring Washer (@5) 2
Gl-14 07035SC-7113 Hex.Scoket Bolt (M3*L6) 6 G1-54 18036CW-UKO06 0il Tank Cover Support 1
G1-15 10009EL-A002 UPPER THREAD CATCHER SOL. 6 G1-55 AS-000858-00 UPPER THREAD HOLDING SET 6
G1-16 05007SC-7113 Hex.Scoket Bolt (M3*L5) 12
G1-17 06011SW-2111 Washer (@3) 12
G1-18 03410200H000 Jump Motor 6
G1-19 02002SC-7119 Pluss Screw (M4#*L8) 24
G1-20 034101001000 Jump Motor Base 6
G1-21 07016SC-7113 Hex.Scoket Bolt (M4=L10) 12
G1-22 18014SW-3115 Spring Washer (@4) 12
G1-23 06003SW-2111 Washer (@4) 12
G1-24 03410300H000 Jump Crank Stopper 12
G1-25 03411400H000 Stud for Jump Crank Stopper 6
G1-26 034104001000 Jump Driving Crank 6
G1-27 02023SC-7113 Hex. Socket Bolt (M4*L8) 6
G1-28 034118101000 Jump Crank Roller Ass'y 6
G1-29 03031SN-A001 Pin. Nut (11/64,N=40) 6
G1-30 034108001000 Jump Retrun Spring 6
G1-31 08006SC-8118 Plus Screw (M3=L5) 6
G1-32 06011SW-2111 Washer (@3) 6
G1-33 03410900H000 Jump Driving Clutch 6
G1-34 02023SC-7113 Hex. Socket Bolt (M4*L8) 6
G1-35 03411000H000 Jump Clutch Pin 6
G1-36 034111001000 Jump Clutch Base 6
G1-37 22006SC-7113 Hex.Scoket Bolt (M3*L8) 6
G1-38 11019SW-9115 Spring Washer (3@) 6
G1-39 06011SW-2111 Washer (@3) 6
G1-40 03304900H000 Jump Clutch Lever Stopper 6




ARMZ(Chenille)

G2




Ref.No Part No. Part Name Q'ty Ref. No Part No. Part Name Q'ty
G2-01 SC-000312-00 Screwl1/8" n=44, L=2.15 1/H G2-39 02030SC-T121 Screw(9/64%40%6) 6
G2-02 GP-006703-00 Presser Foot Bracket B 1/H G2-40 08007SC-4517 Hex.Socket Set Screw(M3*L5) 6
G2-03 GP-006706-00 Nipple Rotating Gear B 1/H G2-41 SC-000338-00 Screw for Key 12
G2-04 PN-000130-00 Presser Foot Guide Pin 1/H G2-42 07009SC-4517 Hex.Socket Set Screw (M5*L6) 12
G2-05 SC-000312-00 Presser Foolt Holder Screw 1/H G2-43 02015SC-7113 HEX.SOCKET BOLT (M4*L10) 6
G2-06 GP-006702-01 Presser Foot Bushing 2/H G2-44 02028SW-9115 Spring Washer(@4) 6
G2-07 GP-006704-00 Nipple Guide Shaft 1/H G2-45 18015SW-3111 Washer(@4) 6
G2-08 GP-006717-00 Needle Bar Return Spring 1/H G2-46 03022SC-4517 Hex.Socket Set Screw (M4*L5) 6
G2-09 GP-006715-00 Nipple Pressure Spring A 2/H G2-47 07009SC-4517 Hex.Socket Set Screw (M5#6) 4/H
G2-10 GP-006714-00 Presser Foot Bracket Spring 1/H G2-48 02015SC-7113 HEX.SOCKET BOLT (M4%10) 6
G2-11 GP-006722-00 Presser Foot 1/H G2-49 GP-011207-00 Needle 6
G2-12 GP-006723-00 Nipple Driving Bracket 1/H G2-50 GP-008515-00 FELT 6
G2-13 GP-006724-00 Nipple Driving Connecting Bracket 1/H G2-51 05000100H000 Encoder Base 1
G2-14 GP-006713-00 Nipple Driving Barcket Ring 1/H G2-52 08076SC-7113 Hex. Socket Bolt (M5*1.12) 4
G2-15 GP-006720-00 Presser Foot Bracket 1/H G2-53 16018SW-1111 Washer (@5) 2
G2-16 GP-006719-00 Presser Foot Driving Block 1/H G2-54 18048SW-3115 Spring Washer (@5) 2
G2-17 GP-006716-00 Nopple Pressure Spring B 1/H G2-55 03013EL-T121 Encoder Set 1
G2-18 GP-006728-00 Presser Foot Bar 1/H G2-56 07035SC-7113 Bracket Screw (M3*L6) 2
G2-19 GP-006721-00 Presser Foot Holder 1/H G2-57 08011SW-1111 Spring Washer (@3-S) 2
G2-20 GP-006735-00 Presser Foot Guide Shaft 1/H G2-58 06011SW-2111 Washer (@3) 2
G2-21 GP-006270-00 Needle Bar Sleeve 1/H
G2-22 GP-006263-01 Nipple Rotating Bushing 1/H
G2-23 GP-006262-00 Nipple Holder 1/H
G2-24 KY-000002-00 Nipple Rotating Key 1/H
G2-25 GP-006264-00 Nipple Rotating Shaft 1/H
G2-26 SC-000297-00 Clamp Stopper Screw 1/H
G2-27 GP-006271-00 Needle Bar Rotating Shaft 1/H
G2-28 GP-006276-00 Needle Bar Clamp 1/H
G2-29 GP-013085-00 Nipple(@1.3) 1/H

GP-013111-00 Nipple(@1.2)

GP-013112-00 Nipple(@1.4)
G2-30 GP-006274-00 Needle Bar Driving Bracket 1/H
G2-31 KY-000003-00 Needle Bar Key 1/H
G2-32 AS-001660-00 Needle Bar Ass'y 1/H
G2-33 GP-006286-00 Needle Bar Stopper 1/H
G2-34 KY-000004-00 Nipple Holder Key 1/H
G2-35 BR-000071-00 Ball Bearing-6901zzNR 2/H
G2-36 05-030A-9570 =528 2l v o] §] - SWF/CH-SERIES 12
G2-37 SC-000338-00 Screw for Key 12
G2-38 04004MC-4517 Hex.Socket Set Screw (M4=4) 6




Thread Cutting Drive System %

TO JOINT B/D




Ref.No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
H-001 04027BR-A001 Needle Bearing (Hmk1515) 1 H-041 03700100E000 Mes Cam Driving Box 1
H-002 08027BR-A001 Thrust Bearing (Ntb 1528) 2 H-042 04028SC-UKO01 Stud Bolt (M10%P1.25+1.69) 4
H-003 08028BR-A001 Thrust Washer (As 1528) 4 H-043 04032SN-UKO1 Hex. Nut (M10=P1.25) 8
H-004 08047CW-A001 Lever Support Pin 1 H-044 04013PR-B001 Washer (3.2T,@10) 8
H-005 08048SP-A001 Lever Return Spring 1 H-045 01008SW-9115 Spring Washer(@10) 4
H-006 08050SW-A001 Lever Stopper Pin Washer 2 H-046 08058CW-B001 Mes Driving Guide Shaft 1
H-007 08051SR-4013 E-Ring (@12) 1 H-047 08061CW-B001 Mes Driving Base Shaft 1
H-008 08052RB-A001 Lever Support Pin Cushion 1 H-048 08097CL-B001 Mes Shaft Connecting Block 1
H-009 08053PR-A001 Lever Washer 1 H-049 GP-008443-00 Mes Driving Shaft (L=1074) 1
H-010 02028SW-9115 Spring Washer (@4) 1 H-050 08056CW-B001 Lever Driver Pin 1
H-011 02015SC-7113 Hex.Socket Bolt(M4*L10) 1 H-051 08059CW-B001 Mes Drive Guide Shaft Collar 9
H-012 03700500E000 CAM COLLAR PIN (L=19) 1 H-052 14060AF-4517 Hex.Socket Screw (M6=L6) 4
H-013 07030AF-UKO01 Roller 1 H-053 05000400ED40 Mes Cam Driving Box Cover 1
H-014 07026CW-UKO01 Mes Cam Roller Shaft 1 H-054 02023SC-7113 Hex. Socket Bolt (M4+L8) 4
H-015 08057SW-1111 Washer (@6) 1 H-055 18048SW-3115 Spring Washer (5@) 8
H-016 13042SN-1111 Hex.Nut (M6+T5-R) 1 H-056 08113SC-A001 Collar Screw 9
H-017 08062SC-7113 Hex. Socket Bolt (M5+L20) 1 H-057 08072PR-B001 Solenoid Base Plate 1
H-018 08065CW-A001 Stopper Collar 1 H-058 02028SW-9115 Spring Washer (@4) 9
H-019 03016SC-4113 Hex. Socket Bolt (M5+L15) 1 H-059 18015SW-3111 Washer (4@) 5
H-020 08067RB-A001 O-Ring (@10) 1 H-060 17053SN-1111 Hex. Nut(L) (M6+T5-L) 1
H-021 STT270-00001 Thread Trimming Solenoid Ass' 1 H-061 03707300A000 Solenoid Collar 1
H-022 12010SN-1211 Hex. Nut (M5-No3) 2 H-062 03704900A000 Cam Shaft Collar 9
H-023 08072RB-A001 Cushion Rubber 1 H-063 04012AF-A001 Hook Shaft Bush Screw 9
H-024 03016SC-4113 Hex. Socket Bolt (M5+L15) 4 H-064 03700000B000 Mes Cam Driving Box (Set) New 1
H-025 08071SF-A001 Solenoid Cushion 3 H-065 01007SW-1111 Washer (10@) 4
H-026 08078PR-A001 Plunger Stopper 1 H-066 08102EL-A001 Zero Point Sensor Ass'Y 1
H-027 08079PR-A001 Plunger Bracket 1 H-067 08103PR-A001 Sensor Bracket 1
H-028 02023SC-7113 Hex. Socket Bolt (M4+*L8) 2 H-068 08057SW-1111 Washer (@6) 9
H-029 02031SC-7113 Hex. Socket Screw(M5#L10) 2 H-069 08035SC-7113 Hex. Socket Bolt (M6*1.10) 9
H-030 03026SW-9115 Spring Washer (@6) 3 H-070 17053SN-1111 Hex. Nut(L) (M6+T5-L) 1
H-031 13042SN-1111 Hex.Nut (M6*T5-R) 2 H-071 08107CW-A001 Sensor Operator 1
H-032 03700200E000 Mes Cam 1 H-072 25037EL-E121 Cable (25-37) 1
H-033 25025EL-E131 Cable (25-25) 1 H-073 03700010E000 MES CAM DRIVING BOX (SET) 1
H-034 03700300E000 Mes Cam Lever 1
H-035 08044RB-B001 Cushion Washer (T2) 2
H-036 08038SC-UI12 Hex.Socket Set Screw 3
H-037 04016AF-A001 Cam Collar Screw 4
H-038 01029BR-A001 Ball Bearing (6004Zz) 1
H-039 14058CW-A001 Collar "A" 1
H-040 GP-008444-00 Mes Cam Shaft(L=1560) 1




Color Change System

Joint B/D <JCN2>

TO joint B/D <JCN6>




Ref. No Part No. Part Names Q'ty Ref. No Part No. Part Names Q'ty
I1-1 GP-010393-00 Color Change Box 1 11-38 02023SC-7113 HEX.SOCKET BOLT (M4x*L8) 1
11-2 03003SC-4113 Hex. Socket Bolt "B"(M8=1.35) 4 11-39 13025PM-A001 Sensor Cover 1
11-3 15095SW-3115 Spring Washer (@8) 4 11-40 02015SC-7113 HEX.SOCKET BOLT (M4=L10) 2
11-4 04029SW-A001 Stud Bolt Washer (@8) 4 11-41 13053PR-A005 Membrane Switch Cover 9C 1
11-5 13007BM-ACO00 Color Change Cam Ass'Y 9C 1 11-42 03006MC-9123 TRUSS SCREW(M3+L6) SUS 5
11-6 14060AF-4517 HEX.SOCKET SCREW(M6+L6) 4 11-43 02-001A-UI12 Color Change Board 9C 1
11-7 13008GA-A001 Color Change Cam Gear 1 11-44 GP-008534-00 Stud Bolt 6
11-8 13012CW-A001 Cam Collar 1 11-45 13060ET-A005 Board Cover 9C 1
11-9 04016AF-A001 Cam Collar Screw 2 11-46 13061SC-8119 Plus Screw (M3*L10) 4
11-10 13034AD-A001 Color Change Block 1 11-47 05057SN-3211 Hex. Nut (M3) 4
11-11 13035BR-A001 Guide Bushing 2 11-48 25101ET-B001 Color Change Connector 2

11-12 03020SC-A001 Drive Pin Screw (11/64,N40,1.8) 5 11-49 25015EL-A001 Color Change-Joint B/D (25-15) 1

11-13 13040CW-A001 Roller Shaft 1 11-50 25073EL-A001 Half Turn Sensor Cable (25-73) 1

11-14 13043CW-A001 Roller 1 11-51 18015SW-3111 Washer (4@-S) 2

11-15 13044SR-4013 E-Ring (@4) 1 11-52 AS-003431-00 COLOR CHANGE BOX SET 1

11-16 08057SW-1111 Washer (@6) 1 11-53 08106200B000 Magnet Holder Spacer 1

11-17 13042SN-1111 Hex. Nut (M6*T5-R) 1 11-54 08101003B000 Cam Shaft 9C 1

11-18 13036PR-A001 Magnet Holder 1 11-55 09000300B000 Magnet Sticker 1

11-19 10-027C-SC53 Magnet 1 11-56 08101100B000 Cam Bushing 2

11-20 22006SC-7113 HEX. SOCKET BOLT (M3+*L38) 2 11-57 08101500B000 Half Turn Bushing 2

11-21 06011SW-2111 Washer (@3) 2 11-58 120001003BHI9 Membrane Switch 1

11-22 17055SH-A005 COLOR CHANGE SHAFT "A" (100 under) 1 11-59 08103203B000 Guide Shaft 2
17054SH-ABO00O COLOR CHANGE SHAFT "A" (120 over) 11-60 15163SC-3123 Truss Screw (M3*L12) 2

11-23 13042SN-1111 Hex. Nut (M6*T5-R) 1 11-61 06010SC-8118 Plus Screw (M3*14) 6

11-24 03026SW-9115 Spring Washer (@6) 1 11-62 03062ET-A001 Code Clip 2

11-25 03025SW-1211 Washer (@6) 1 11-63 22025SC-9134 Screw (M4=1L10) 2

11-26 08000100BEKO COLOR CHANGE SHAFT "B"(L1958) 1 11-64 02102800HDK?2 Needle Position To Joint B/D 1
17067SH-AE00 COLOR CHANGE SHAFT "C"(L1192) 1 11-65 08102300B000 Half Turn Sensor 1
17032SH-ACO1 COLOR CHANGE SHAFT "B" 1 11-66 08102900B000 Motor Gear 1
17068SH-A004 COLOR CHANGE SHAFT "D"(L1915) 1 11-67 08101700B000 Half Turn Film 1

11-27 13042SN-1111 Hex. Nut (M6+T5-R) 3

I11-28 17053SN-1111 Hex. Nut (M6*T5-L) 2

I11-29 08001200F000 Mes Driving Shaft Joint 2

11-30 13028MT-A001 Color Change Motor Unit 1

11-31 13030SC-4517 Hex. Socket Set Screw (M4+L38) 1

11-32 13014GA-A001 Half Turn Gear 1

11-33 03020SC-A001 Drive Pin Screw (11/64,N40,L8) 1

11-34 08044SR-4013 E-Ring (@8) 1

11-35 13018PR-A001 Half Turn Film Washer "A" (T2.3) 1

11-36 13019PR-A001 Half Turm Film Washer "B" (T1) 1

11-37 18015SW-3111 WASHER (4@) 1






